<P> LS L
YUCHAI HEAVY INDUSTRY

U27-AF51 W20 AL

ZHl A B

SPARE PARTS BOOK FOR U27-AF51
HYDRAULIC EXCAVATOR

JAERETHRAF

GUANGXI YUCHAI HEAVY INDUSTRY CO.LTD.

#3E: SJO09/E27F51S-2022. &EFHLE E27F51S



H® 1 C(INDEX )
E27F01S. 01 JEAE M CHASSIS ASSEMBLY 1
E27F01S. 02 M & SLEWING PLATFORM 5
E27[01S. 03 W3 DOZER UNIT 11
E27F51S.04.1  3h'E BOOM 13
E27051S.04.2  3}4F ARM 15
E27F01S.04.3 %73} BUCKET 19
E27H01S. 05. 1 T SRR HYDRAULIC SYSTEM FOR PLATFORM 1 21
[27F51S. 05. 2 T HWEF 52 HYDRAULIC SYSTEM FOR PLATFORM 2 25
E27F01S. 05. 3 TS E R 43 HYDRAULIC SYSTEM FOR PLATFORM 3 27
[27F01S. 05. 4 T 5k £ 54 HYDRAULIC SYSTEM FOR PLATFORM 4 29
E27F51S. 05. 5 - 5 WU R 455 HYDRAULIC SYSTEM FOR PLATFORM 5 31
F27F51S.05.6  “F&WRIEARS6 HYDRAULIC SYSTEM FOR PLATFORM 6 33
E27F518S. 05. 7 T EWERGT HYDRAULIC SYSTEM FOR PLATFORM 7 35
E27F01S. 75. 1  ATEZEERIE RS HYDRAULIC SYSTEM FOR CHASSIS1 37
E27F01S.75.2  fTESEKIERS2 HYDRAULIC SYSTEM FOR CHASSIS2 39
E27F51S8.85.1 oS ¥#lls 2411 HYDRAULIC SYSTEM FOR PILOT PART 1 41
E27F01S.85.2 Sk R4:2 HYDRAULIC SYSTEM FOR PILOT PART 2 43
E27H01S.85.3 St E R 43 HYDRAULIC SYSTEM FOR PILOT PART 3 45
E27F01S.85.4 5%k K R 404 HYDRAULIC SYSTEM FOR PILOT PART 4 47
E27H01S. 95 TR ERE RS HYDRAULLC SYSTEM FOR WORKING EQUIPMENT 49
[27F51S. 65. 1 MR ERIE RS HYDRAULIC SYSTEM FOR ATTACHMENT LQUIPMENT1 53
E27F51S. 65. 2 bt % B T R 42 HYDRAULIC SYSTEM FOR ATTACHMENT EQUIPMENT2 57
E27F51S. 65. 3 bt A B R 43 HYDRAULIC SYSTEM FOR ATTACHMENT EQUIPMENT3 59
E27F01S. 06. 1 JEHE B SEAT FRAME 61
E27F01S. 06. 2 TEBRINFA IR TOTAL LEFT CONTROL BOX 67
E27F518S. 06. 3 1T TEMLIY TRAVEL MECHANISM 71
E27F51S.06.4  JERT MR SEAT 73
E27F01S.10.1 B SHKL PANEL ASSEMBLY 1 75
E27F01S.10.2 B2 PANEL ASSEMBLY 2 77
F27F01S.10.3 B fF s s PANEL ASSEMBLY 3 81
E27F01S. 10.4  TE#EfF R4 PANEL ASSEMBLY 4 83
E27F01S.10.5 7B Hks PANEL ASSEMBLY 5 85
E27F01S. 11 EE= 1| SLEWING ASSEMBLY 87
[27F01S.12.1  AHZR% COOLING SYSTEM 89
F27F01S.12.2 SRS ATR TNLET SYSTEM 93
E27F01S.12. 3 WHITRMN RS TROTTLE CONTROL SYSTEM 95
E27F01S.12.4  HR% EXHAUST SYSTEM 97
E27F01S. 12. 5 R & 58 FUEL SUPPLY SYSTEM 99
F27F01S.12.6 s RS POWER OUTPUT SYSTEM 103
E18BF02S.12.7 =&HRS: SUPPORT SYSTEM 105
E27F01S.12.8  REHL&EIE ENGINE SPARE PART 107
E27F01S. 13. 1 P& A 23 E AL ELECTRICAL ASSEMBLY FOR PLATFORM 109



B& Il (INDEXII)

E27F01S.
E27FO01S.
E27518S.
E27F51S.
E27F01S.
E27F515.
E27F01S.

13.
13.
13.
13.
13.
13.

07

~N o O s W

A2 2 A R
5 LI 20 B K
B R 2 R R
RGBT K
B AR R
AR

2 B

ELECTRICAL ASSEMBLY FOR ENGINE
BATTERY ASSEMBLY

ELECTRICAL ASSEMBLY [FOR CAB
ELECTRICAL ASSEMBLY OF CONTROL BOX
ELECTRICAL ASSEMBLY [FOR BOOM LAMP
ELECTRICAL SYSTEM WIRING DIAGRAM
DRIVING SHED

113
115
117
119
125
127
128



E27F01S.01 JE# & B CHASSIS ASSEMBLY

FEl #HE ZHES B4 K #/iE
NO. | Quantuty Part No. Description Specification Remark
1 44 0206-001200030-84 N F Sk IR M12X30 GB/T 5783 10.9 kws
Bolt
2 44 0401-012-05 T TP 12 GB/T 93 ZnNi
Spring washer
3 2 E27A1-0100001 X)) 5
Driving wheel
4 1 E27A1-0101000 LR
Chassis assembly
5 2 E27A1-0100007 Thik &R
Traveling motor cover plate
6 10 0101-010-05 S
Washer
7 10 0206-001000020-84 VaY: By M10X 20 GB/T 5783 10.9 AT %
Bolt
8 1 E27A1-0100008 S
Chassis cover plate
9 4 0403-012-05 N 12 GB/T 96. 1 ZnNi
Washer
10 1 820-0100002 2
11 6 838A—-0105000A X HR
Idler assembly
12 2 0306-140-45 1HY 7S AR L M14 GB/T 6170 8 ZnNi
Nut
13 2 0412-014-01 Al e SR 4 P 14 GB/T 894. 1 Ak
Closing ring
14 12 0401-014-05 A 14 GB/T 93 /nNi
Spring washer
15 12 0206-001400035-84 INHA Sk g A M14 X35 GB/T 5783 10.9 &w¥
Bolt
16 2 0204-001400090-84 7N Sk g g M14X90 GB/T 5782 10.9 Em¥
Bolt
17 2 820-0103000 FEAC =K
Carrier roller assembly
18 2 E18B3-0100009 ) 75 B
Side cover plate
19 2 E27A1-2000001 A s 1 48 BUAN JE it 1

Right fence plate

Supporting steel
crawler




E27F01S.01  KEE&K CHASSIS ASSEMBLY

o2\
)R
plante



E27F01S.01 JE# & B CHASSIS ASSEMBLY

FEl #HE ZHES B4 K #/iE
NO. | Quantuty Part No. Description Specification Remark
20 2 E27A1-2000002 il AN g iy
Leftt fence plate Sopperting 5heel
crawler
21 2 E27A1-0102000 EIEE BIEFE2, 22~25
include No.2, 22~
25
22 2 822-0102210 AL R A
Check valve assembly
23 2 E27A1-0102200 Tk R 2 K
Tension equipment
24 8 0206-001200050-84 Vavi BN Yin
Bolt
25 2 E27A1-0102100 SaCIEsYnY
Track idler asscmbly
26 2 E27A1-2001000 X 250X 101. 6X42
Steel pedrail
27 2 E27A1-2101000 IR g 250x52. 5x82

Rubber pedrail




E27F01S.01  KEE&K CHASSIS ASSEMBLY

o2\
)R
plante



E27F01S.02 [El¥F & SLEWING PLATFROM

el HE 2HES B4 Ak B/
NO. | Quantuty Part No. Description Specification Remark
1 1 T0804-01007 [FEAY
Washer
2 2 860-0402011 B2k bl 11
Dust—proof scal
3 2 E27A1-0200021 wWE
Bush
1 2 1127A1-0201001 RS ES
Bush Stell
5 1 E27A1-0202000 &
Platlorm
6 1 1:27A1-0201100 LA DR
Steering head
7 2 0306-120-45 LTS ffUE R M12 GB/T 6170 8 ZnNi
Nut
8 1 E27A1-0200001 Bl
Shaft pin
9 1 0412-060-01 i SRS 60 GB/T 891. 1 Atk
Circlip for shalt
10 1 F27A1-0200060 i BT
Right—front Boarding
11 30 0206-001000020-84 AYiiEa Lo M10X20 GB/T 5783 | 10.9 iLw%
Blot
12 30 0403-010-05 K 10 GB/T 96.1 7n\i
Biger washer
13 1 E27A1-0200070 A4 T 45
Shaft Pin
14 1 0403-012-05 NEE 12 GB/T 96. 1 Zn\i
Biger washer
15 1 0206-001200025-84 7S F Sk B e 12X 25 GB/T 5783 | 10.9 &Ew%
Blot
16 | 0204-001200150-65 7S F Sk IR M12X 150 GB/T 5782 8.8 7nNi
Blot
17 1 [27A1-0200013 AT ERAR
[ront-right cover platc
18 1 E27A1-0200018 £ TR
Right-bottom Boarding
19 2 E27A1-0203100 B
Connecting pipe
20 1 E27A1-0200014A G R

Rear-right cover plate




E27F01S.02 B&FE SLEWING  PLATFORM




E27F01S.02 [El¥F & SLEWING PLATFROM

el HE 2HES B4 Ak B/
NO. | Quantuty Part No. Description Specification Remark
21 2 E27A1-0200005 B4k
Strip
22 1 [27A1-0200009 T J= 4 e
Shaft Pin
23 1 E27A1-020001 1 TR
l.ocking plate
24 1 0101-010-05 - EL P 10 GB/T 97. 1 Zn\i
Washer
25 1 E27A1-0200019 B3R
Locking—plate
26 2 0206—-001000030-841 NI R R 10X 30 GB/T 5783 | 10.9 &%
Blot
27 1 E27A1-0200008A P TR
Counter weight
28 2 0201-0024001410-81 7S f Sk g M24 X 140 GB/T 5782 | 10.9 &E#WZ
Blot
29 2 E27A1-0200012 1 [E
Washer
30 1 860K—-0200004 BIRET
Rubber cap 1
31 1 E27A1-0200017 ] JRAR
Middle cover plate
32 1 F27A1-0200016 F b5 B
Rear-left cover plate
33 1 E27A1-0200300 FE AN e B 2H 1 h51~562H %
Left rear Boarding
34 2 0206-001000016-65 IS Sk V10X 16 GB/T 5783 8.8 ZnNi
Blot
35 2 0401-010-05 PR 10 GB/T 93 Zn\i
Spring washcer
36 I F27A1-0200200 A AT A AR 2L
lelt anterior Boarding
37 1 [27A1-0200050A 7 W T A 2 A
Left Boarding
38 1 E27A1-0200401B ok
Snap close
39 2 0110-000400012-65 TR R RET MAX 12 GB/T 818 8.8 ZnNi
Screw
40 2 0401-004-05 i A [ 4 GB/T 93 7nNi

Spring washer




E27F01S.02 B&FE SLEWING  PLATFORM




E27F01S.02 [El¥F & SLEWING PLATFROM

el HE 2HES B4 Ak B/
NO. | Quantuty Part No. Description Specification Remark
41 2 0404-004-05 P44 [ 4 GB/T 97.1 ZnNi
Washer
12 2 0306-040-45 LR Ay \i4 GB/T 6170 ZnNi
Nut
43 1 E27A1-0200002 il
Strip
11 1 1:27A1-0200015 T i AR
Front—left cover plate
45 1 E27A1-0200040 7 il FE R A
lLelt-anterior Boarding
16 3 0701-101-03 B R TE AR MIOX 1 JB/T 7940. 1 Zn. D
Grease Cup
47 2 E27A1-0610009 PR i
Rubber ring
18 2 820-0205001 HIPZNES/N
Joint
49 4 0310-101-45 7S 1 TR ) M10X1 GB/T 6173 8 ZnNi
Hex Jam Nut
50 2 820-0206001 Bk
Joint
51 1 0404-008-05 -2 ] 8 GB/1 97.1 Zn\i
Washer
52 1 F27A1-0200320 EEELR AT
Hinge
53 1 E27A1-0200310 2N BRI AR S5
Left rear Boarding
54 1 E27A1-0200004 i S
Strip
55 1 0501-020012-05 T 5H 2% 12 GB/T 91 ZnNi
Stretch pin
56 | F27A1-0200340 A
Pin




E27F01S.02 B&FE SLEWING  PLATFORM

10



E27F01S.03 #1 3B DOZER UNIT

FE HE FHES B L £
NO.| Quantuty Part No. Description Specification Remark
1 2 E27A1-0301100 HE 4™
Dozer blade
2 4 0701-101-03 JUB R WSS iy 78 M10X1 JB/T 7940. 1 7n.D
Grease cup

3 2 E27A1-0300002 LI

Shaft
4 4 0204-001000090-84 75 1Sk R M10X 90 GB/T 5782 10.9 KX w¥

Bolt
5 8 0306-100-15 1RS F U8R M10 GB/T 6170 8 7ZnNi

Nut
6 2 E27A1-0300001 A5

Shalt
7 8 T0804-01003 %59

Spacer
8 4 820-0402006 57 21> P

Dust—-proof seal

9 2 E27A1-0301001 wE

bush

11




E27F01S.03 #+%E DOZER UNIT

12



E27F51S.04.1 Z)E BOOM

FBEl #E EHES B4 B &1
NO.| Quantity Part No. Description Specification Remark
1 6 0206-001200025-84 VAVl S M12X25 GB/T 5783 10.9 A%
Bolt
2 | E27A1-0400004 R
Washer
3 1 E27A1-0100050 B T o B
Shalt
4 1 £27A2-0401000 I f515~18
Boom Tnclude 15~18
5 12 T0804-01004 R
Washer
6 3 820-0400009A Fa e Fr
Washer
7 1 E27A1-0400003 JRAR
Pressing plate
8 4 0403-012-05 N 12 GB/T 96. 1 ZnNi
Washer
9 2 [27A1-0100002 g
Washer
10 2 E27A1-0400040 B T A k=
Shaft
11 1 0204-001200120-84 Ay By 1is MIZX 120 GB/T 5782 10.9 Ew
Bolt
12 1 E27A1-0400001 BN T 4 ek —
Shaf't
13 2 0306-120-45 IR fh 0 B M12 GB/T 6170 8 7nNi
Nut
11 2 E27A1-0100030 Sl i o A
Shaft
15 4 820-0401005 19 2 el
Dust—proof seal
16 2 E27A1-0401001 Wit E
Steel bush
17 2 0703-101-03 123 L AR MIOX L JB/T 7940. 2 Zn.D
Grease cup
18 1 E27A2-0401100 B
Boom body

13




E27F51S.04.1 #% BOOM

14



E27F51S.04.2 X ARM

FBEl #E EHES ZR b5 &/
NO.| Quantity Part No. Description Specification Remark
1 1 E27A2-0402000 SLAT 8 2~7
Arm Include 2~7
2 | E27A2-0402100 R VTR
Arm body
3 1 0703-101-03 Bk AV AR MIOX 1 JB/T 7940. 2 Zn.D
Greasc cup
4 2 820-0401005 b 22
Dust—-proof seal
5 2 839A-0402002 Mt E
Steel bush
6 10 E27A1-0402001 15 2 1]
Dust—proof seal
7 6 E27A1-0402002 EAEIES
Steel bush
8 12 T0804-01003 k& I Fy
Spacer washer
9 2 £27A1-0100060 Ay L
Shaf't
10 2 E27A1-0400002 Yl
Washer
11 2 0403-012-05 N 12 GB/T 96. 1 7oNi
Washer
12 2 0206-001200025-84 INAT Sk A M12X 25 GB/T 5783 10.9 Lk w®
Bolt
13 4 0204-001000080-84 VAV B s M10X80 GB/T 5782 10.9 &%
Bolt
11 1 E27A1-0106000A VEEE IS
Right Linkagce
15 8 0306-100-45 VRN S0 155 M10 GB/T 6170 8 ZnNi
Nut
16 1 E27A1-0405001A TEARAT
Left Linkage
17 1 E27A1-0400070 FEATH R —
Shaf't
18 1 E27A1-0400080 REAT A
Shaft
19 5 0701-101-03 3 3 P R MIOX 1 JB/T 7940.1 Zn.D
Greasc cup
20 2 [27A1-0400005A B2

Fixed ring

15




E27F515.04.2  “HT ARM

16



E27F01S.04.2 FF ARM

FBEl #E EHES ZR b5 &/
NO.| Quantity Part No. Description Specification Remark
21 2 E27A1-0400006 R
Washer
22 2 E27A1-0400007 0% P8
0 ring
23 2 E27A1-0100090 B 2L
Shalt
24 1 [27A1-0404000 TEAT 6. 7. 19. 25, 26
Connecting rod Include 6. 7, 19. 25. 26
25 2 E27A1-0404001 Mt E
Steel bush
26 1 E27A1-0404100 UV AREN

Connecting rod body

17




E27F515.04.2  “HT ARM

18



E27F01S.04.3 %3 BUCKET

Fel &g ZHES ZFF U &
NO. | Quantuty Part No. Description Specification Remark
1 1 E27A1-0403000 3. AE2~8
Bucket Tnclude 2~8
2 1 E27A1-0403100 R N
Bucketl body
3 6 0206-001200040-84 AV PR M12X40 GB/T5783 10.9 Zw®
Bolt
4 1 820-0413004 FEWAREN
Right cutter
5 6 0303-120-43 LT A f i Sl i M12 GB/T 889. 1 8 7n.D
Locknut
6 3 E18B5-0403002 R
Pin spacer
7 3 E18B5-0403001 W
Teeth sheath
8 1 820-0413005 TE JIHk

Left cutter

19




F27F01S.04.39% BUCKET

20



E27F018.05.1 ‘F & E R %1 HYDRAULIC SYSTEM FOR PLATFORM 1

FFe B E EHES % i g B
NO. Juantut Part No. Description Specification Remark
1 1 E27A1-0505200 Ik eI 2%
Oil-return filter assembly
2 4 0206-000800020~65 7S SRR M8X 20 GB/T 5783 8.8 ZnNi
Bolt
3 4 0401-008-05 A 8 GB/T 93 Znhi
Spring washer
4 4 0104-008-05 -4 [ 8 GB/T 97.1 ZnNi
Washer
5 1 E27A1-0505001 et
blind flange
6 2 0602-011800265-30 IR B et HExz 635452“[ 90 CB/T
0 seal ring
7 L 835-0501400 AR 2R R
Air cleaner
8 1 0116-027-00 HEH 27 BS/A27. 7X36X2 1S0O G
Combinatory washer
9 1 E27A1-0505100 A
Hydraulic oil tank body
0] 1 835-0501001A B i
oil leveler
1 1 B27A1-0505300 R IR i 2%
Oil-intake filter assembly
12 1 8010521003 Bk
Bolt stifled
13 1 E27A1-0505002 N
blind flange
14 1 0416-033-00 IH A5 dst A 33 BS/A27. 7X36X2 1SO (D
Combinatory washer
15 1 0206-001000050—65 AV Y M10X50 GB/T 5783 8.8 7nNi
Bolt
16 3 0401-010-05 BEE 10 GB/T 93 ZnNi
Spring washer
171 15 0404-010-05 S ] 10 GB/T 97. 1 7nNi
Washer
18 1 0206-001000050-65 VAYiibN: Vi MI0X50 GB/T 5783 8.8 Zn\i
Bolt

21




E2TF015.05.1 #4AE#41 HYDRAULIC SYSTEM FOR PLATFORM 1

No

22



E27F018.05.1 ‘F & E R %1 HYDRAULIC SYSTEM FOR PLATFORM 1

FFe B E EHES % i g B
NO. Juantut Part No. Description Specification Remark
1 1 E27A1-0505200 Ik eI 2%
Oil-return filter assembly
2 4 0206-000800020~65 7S SRR M8X 20 GB/T 5783 8.8 ZnNi
Bolt
3 4 0401-008-05 A 8 GB/T 93 Znhi
Spring washer
4 4 0104-008-05 -4 [ 8 GB/T 97.1 ZnNi
Washer
5 1 E27A1-0505001 et
blind flange
6 2 0602-011800265-30 IR B et HExz 635452“[ 90 CB/T
0 seal ring
7 L 835-0501400 AR 2R R
Air cleaner
8 1 0116-027-00 HEH 27 BS/A27. 7X36X2 1S0O G
Combinatory washer
9 1 E27A1-0505100 A
Hydraulic oil tank body
0] 1 835-0501001A B i
oil leveler
1 1 B27A1-0505300 R IR i 2%
Oil-intake filter assembly
12 1 8010521003 Bk
Bolt stifled
13 1 E27A1-0505002 N
blind flange
14 1 0416-033-00 IH A5 dst A 33 BS/A27. 7X36X2 1SO (D
Combinatory washer
15 1 0206-001000050—65 AV Y M10X50 GB/T 5783 8.8 7nNi
Bolt
16 3 0401-010-05 BEE 10 GB/T 93 ZnNi
Spring washer
171 15 0404-010-05 S ] 10 GB/T 97. 1 7nNi
Washer
18 1 0206-001000050-65 VAYiibN: Vi MI0X50 GB/T 5783 8.8 Zn\i
Bolt

23




E2TF015.05.1 #4AE#41 HYDRAULIC SYSTEM FOR PLATFORM 1

No

24



E27F51S.05.2 F ¥ E & %2 HYDRAULIC SYSTEM FOR PLATFORM 2

Fe ¥E SHES % i G &£
NO. | Quantuty Part No. Description Specification Remark
1 1 E27A1-0506001 R
valve stents
2 1 E27A1-0501000 Ao
Multi-change valve
3 4 818B-0500013 HEk
Bolt joint
4 16 U27A1-9500001 Lk
Bolt joint
5 16 810M-0500002 B ek
Square joint
6 4 0206-001000035-65 VAV BN Vi M10X 35 GB/T 5783 8.8 ZnNi
Bolt
7 4 0401-010-05 Y| 10 GB/T 93 ZnNi
Spring washer
8 4 0101-010-05 AR 10 GB/T 97.1 7nNi
Washer
9 1 850-0500023 Bk
Square joint
10 1 240-0500011 sk
Bolt joint
11 4 8200500007 HEk
Bolt joint
12 1 818B-0500016 L
Bolt joint
13 5 240-8500001 sk
Bolt joint
14 6 818B-0500061 %k
Bolt joint
15 1 810M-0500001 B3k
Square joint
16 1 E27A1-0506002 Bk
Square joint
17 1 818B-0500012 Hk
Bolt joint
18 1 240-0500015 Sk
Bolt joint

25




EZTF515.05.2 HhuE%42 HYDRAULIC SYSTEM FOR PLATFORM 2

5

Of! AH@ L,hb r(

Oo ololclc|clolo|che

Oo@ooooooo<l>

26



E27F01S.05.3 ‘F &£ E & 4%t3 HYDRAULIC SYSTEM FOR PLATFORM 3

/S| B E BHEE % 8 VoL -
NO. Juantut Part No. Description Specification Remark
1 8 0404-010-05 T 10 GB/T 97.1 7n\i

Washer
2 8 0401-010-05 PE L 10 GB/T 93 ZnVi
Spring washer
3 L E27A1-0503100 M
OIL PUVP
4 2 0206-001200030-81 VAV oY Y o M12X 30 GB/T5783 10.9 EH%
Bolt
5 8 0206-001000030-65 VaVi B i M10X 30 GB/T 5783 8.8 ZnVi
Bolt
° ’ 0602-003870265-30 O RIS " 7X2.N6135R—G930/T3452. :
0 scal ring
7 1 889-0504700 R R e
Flange cover
8 1 E27A1-0500110 liPE=9sY54 6 GB/T 93 7nVNi
[lose assembly
9 1 1:27A1-0500060 e e
Hose assembly
0] 1 1001-025-90 W 4 d25 JB/T 8870
Hoop

27




E27F015.05.3 ¥AHEA43 HYDRAULIC SYSTEM FOR PLATFORM 3

28



E27F01S.05.4 ‘F ¥ E & %t4 HYDRAULIC SYSTEM FOR PLATFORM 4

Fg| H¥E SHEE % R A #E
NO. | Quantuty Part No. Description Specification Remark
1 1 T0101-030006 Hk
Bolt joint
2 4 0206-001000030-65 N F Sk A M10X 30 GB/T 5783 | 8.8 Zn\Ni
Bolt
3 4 0401-010-05 H TR 10 CB/T 93 /nNi
Spring washer
4 4 0101-010-05 S B 10 GB/T 97.1 7nNi
Washer
5 1 E18B7-0500030 Rt sk
pipe joint
6 1 850-0500023 Bk
Square joint
7 1 E27A2-0500050 s 3
Hose assembly
8 1 505A1-0501001 Bk
Bolt joint
9 1 870P-8500010 Rt SRk
llose assembly
10 1 U27A2-8500030 i R

Hose assembly

29




E2TF01S.05.4 FhuBR44 HYDRAULIC SYSTEMFOR PLATFORM 4

6 Q ©, 8
el

BEEE

ole

30

=~ NN



E27F51S.05.5 ‘F ¥ E R 45 HYDRAULIC SYSTEM FOR PLATFORM 5

Fg HE =HEE % 9 A &2
NO. | Quantuty Part No. Description Specification Remark
1 1 E27A1-0507000 RSN
iol cylinder
2 1 U27A2-0500060 e B
Hose assembly
3 2 820-0500031 HHEk
Bolt joint
4 1 70101-010007 Bk
Square joint
5 1 810M-0500003 Bk
Square joint
6 2 820-0500041 HEsk
Bolt joint
7 1 825-0507000 I 5 RS AL
Slewing motor
8 4 0206-001100010-81 VAV oY Yo M14 X 40 GB/T5783 10.9 xw%
Bolt
9 1 0401-014-05 L A 11 GB/T 93 7nNi
Spring washer
10 1 U27A2-0500050 R B
Hose assembly
11 1 E27A2-0500040 e e
Hosc asscmbly
12 1 E27A2-0500030 JR A B
Hose assembly
13 1 U27A2-0500040 TR K
Hose assembly
14 1 U27A2-0500030 A K
Hose assembly
15 6 820-0500031 Bk
Bolt joint
16 4 818B-0500063 Ak
Square joint
17 1 F27A2-0500500 PIASE 7N 3 L P
electromagnetic valve
18 2 0105-000600050-65 7S A A Sk % M6 X 50 GB/T 70. 1 8.8 7nNi
Bolt
19 2 0401-006-05 ) 6 GB/T 93 ZnNi

Combinatory washer

31




EZTF515.05.5 HhiEA45 HYDRAULIC SYSTEM FOR PLATFORM 5

32



E27F51S.05.6 ‘F ¥ E & 4t6 HYDRAULIC SYSTEM FOR PLATFORM 6

Pl HE HEE % R G £
NO. | Quantuty Part No. Description Specification Remark
1 2 820-7500004 Bk
Bolt joint
2 2 820-7500005 sk
Square joint
3 2 818B-0500003 EEk
Bolt joint
4 2 801-0500009 ARk
Squarc joint
o 1 820-0500025 H sk
Square joint
6 1 820-8500006 SNk
Square joint
7 2 820-7500007 =ik
Tee joint
8 1 820-0500001 =ik
Tee joint
9 1 850-8502000 =ik
Tee joint
10 1 810M-0500003 A
Squarc joint
11 2 818B-0500063 ARk

Square joint

33




EZTF515.05.6 #4uER%6 HYDRAULIC SYSTEM FOR PLATFORM 6

34




E27F51S.05.7 ‘E & E R %7 HYDRAULIC SYSTEM FOR PLATFORM 7

FgS| HE 2HEE % 7 K #E
NO. | Quantuty Part No. Description Specification Remark
1 1 E27A1-0500020 s Sk
Hose assembly
2 1 835-0519000 it Bk
Hose assembly
3 1 E27A1-0500030 B3 Sk
Hose assembly
4 1 E27A1-0500090 R
Hosc asscmbly
5 1 E27A1-0500010 s A
Hose assembly
6 L 830D—-0513000A I 5 SRR
Hose assembly
7 1 830D-0514000 R AR

Hosc asscmbly

35




E2TF51S.05.7 F4%ERET HYDRAULIC SYSTEM FOR PLATFORM 7

36



E27F01S.75.1 17 EXBREZRS1 HYDRAULIC SYSTEM FOR CHASSIS 1

g #E EHES &R e #IE
NO.| Quantuty Part No. Description Specification Remark
1 2 820-7500005 343k
Bolt joint
2 2 818B-0500003 HEE kL
Bolt joint
3 2 820-7500007 =imEsk
Tee joint
4 2 828-7504000 IR R
Hose assembly
5 4 818B-7500007 Bk
Bolt joint
6 4 0604-001380240-30 OTEAR IR e 3t [l 13.8x2.4 NBR-90
O seal ring
7 4 818B-9519000 IR KK
Hose assembly
8 2 828-7505000 IR K
Hose assembly
9 4 850-0500003 Bk
Bolt joint
10 4 0604-001780240-30 (07i2 > JildicEa) 17.8%2.4 NBR-90
O seal ring
11 2 825-7501000 AT E AL
Traveling motor
12 2 820-7500009 Bk
Bolt joint
13 2 0604-001080240-30 o5 R  Jt 10.8x2.4 NBR-90
O seal ring

37




[27F01S.75.1 fiEREAEA%1 HYDRAULIC SYSTEM FOR CHASSIS 1

38



E27F01S.75.2 {TEEBRER %2 HYDRAULIC SYSTEM FOR CHASSIS 2

Fe #E FHES B4 i A% B/
NO.| Quantuty Part No. Description Specification Remark
1 1 E27A1-7502000 LR AR
Dozer cylinder assembly
2 2 0416-022-00 P A B 22 BS/A22.7x30x2 ISO
Combinatory washer
3 2 820-0500031 Bk
Bolt joint
4 2 E27A1-7500010 JRAE BB
Hose assembly
5 2 892A-8503002 L ARk
Bolt joint
6 2 U27A1-7500010 JBE R SR
Hose assembly
7 2 0206-001000020-63 7N A Sk A M10x20 GB/T5783 8.8 Zn.D
Bolt
8 2 0401-010-03 TR b B8x26 GB/T882 7n.D
Spring washer
9 I E27A1-7500001 i HHAR IR

Dozer cylinder cover

39




F27F01S.75.2 AERBREAL2 HYDRAULIC SYSTEM FOR CHASSIS 2

40



E27F51S.85.1 5 S 1M E & 4t1 HYDRAULIC SYSTEM FOR PILOT PART 1

FE| HE THES % 7 W P
NO. | Quantuty Part No. Description Specification Remark
1 6 0401-006-05 U0 4 P 6 GB/T 93 7nNi

Spring washer
2 6 0404-006-05 B 5 6 GB/T 97.1 7nNi
Washer
3 6 0206-000600025-65 AVIiEY: 1 M6X 25 GB/T 5783 8.8 ZnNi
Bolt
4 1 E27A1-8500300 Ti4E T 1
Lelt pilot valve
5 1 E27A1-8500400 per =y
Right pilot valve
6 8 0604-001380240-30 OTTARG s 2 4 P 13.8X2.4 NBR-90 IS0
0 seal ring
7 8 8700-8500001 Bk
Bolt joint
8 2 860-0600001 JEAR
platen
9 1 826-8513000 i B R
llose assembly
10 1 8924-8535000 e b
Hose assembly
1 2 U27A2-8500010 e
Hosc asscmbly
12 1 860-8537000 i Sk
Hose assembly
13 1 860A-8535500 R ik,
Hose assembly
14 1 830D-8518000 s ik,
Hose assembly
15 1 860A-8516000 TRz

Hose assembly

41




E2TF51S.85.1 A3BHREZ41 HYDRAULIC SYSTEM FOR PILOT PART 1

o
=

al B ab S5 b a B A

olojoolelclolole

BN\ ©

ATDKALKAS AL XKAS,
D), B Dy (D (D)D) (DD

Oooooo o)

©]0]0|00||O|0|ofC
b1 b2 b3 b4 bS b6 b7 b8 bY

42



E27F01S.85.2 5 S HE & %2 HYDRAULIC SYSTEM FOR PILOT PART 2

Fsl #HE 2HEE % R K &
NO. | Quantuty Part No. Description Specification Remark
1 1 E18B5-8504000 b
0il source valves
2 1 U27A1-8508001 95 R S 41
oil source valves support
3 4 0404-010-05 S| 10 GB/T 97. 1 ZnNi
Washer
4 4 0101-010-05 A 10 GB/T 93 7nNi
Spring washer
5 1 0206-001000025-65 VAV b oYY MLOX 25 GB/T 5783 | 8.8 ZnNi
Bolt
6 1 70101-010007 Bk
Bolt joint
7 1 830-8500001 3k
joint
8 2 526A-9500001 Lk
Bolt joint
9 1 818B-0500062 — ik
Tee joint
10 2 810M-0500002 VDR
Square joint
11 1 87006500043 Bk
Bolt joint

43




E27F015.85.2 43#MUEZ4E2 HYDRAULIC SYSTEM FOR PILOT PART 2

§ -lﬁgbl-“_.‘
U
—— |}

44



E27F01S.85.3 S5 S HIWE R 43 HYDRAULIC SYSTEM FOR PILOT PART 3

[Fs HE EHEE 4 i A% &
NO. | Quantuty Part No. Description Specification Remark
1 4 0401-006-05 Al 6 GB/T 93 ZnNi

Spring washer
2 4 0404-006-05 Rl 6 GB/T 97.1 ZnNi
Washer
3 4 0206-000600016-65 VPN M6X 16 GB/T 5783 8.8 7nNi
Bolt
4 2 839A-8500010 BN
clamp of sealing piple
5 2 839A-8500014 JiinE 4
rubber plug
6 2 839A-8500015 JlinS
rubber plug
7 2 820-8500013 Bk
Bolt joint
8 4 0604-001380240-30 OTAR IR i &) [ 13.8X2. 4 NBR-90 IS0
0 seal ring
9 2 870C-8500001 Bk
Bolt joint
10 1 860A-7505000 =935
Hose assembly
11 1 892A-8543000 iNE=9595'
Hose assembly
12 1 U27A2-8500020 IeG=95Y54
Hose assembly
13 1 850-8536000 =935

Hosc asscmbly

45




E27F01S.85.3 £284HER43 HYDRAULIC SYSTEM FOR PILOT PART 3

46



E27F01S.85.4 55 535 E & 4t4 HYDRAULIC SYSTEM FOR PILOT PART 4

Fe #HE BHEE % i e e
NO. | Quantuty Part No. Description Specification Remark
1 2 0401-006-05 S 6 GB/T 93 /nNi

Spring washer
2 2 0404-006-05 -2 ] 6 GB/T 97.1 ZnNi
Washer
3 2 0206-000600016-65 VPN 35 M6X 16 GB/T 5783 8.8 Zn\i
Bolt
4 1 870-8531000A B Ok
Hose assembly
b L 870-8503000 s R
[lose assembly
6 1 8924-8519000 B B,
Hose assembly
7 L 895-8502500 o 2k
Hose assembly
8 2 0206-000800020~65 AV iS5 M8X 20 GB/T 5783 8.8 ZnNi
Bolt
9 2 0401-008-05 25 s 8 GB/T 93 70Ni
Spring washer
10 2 0404-008-05 - 2 8 GB/T 97.1 ZnNi
Washer
11 L E60A3-0622010A SCHERRALI
support platc
12 1 526A-9500001 Bk
Bolt joint
13 1 E27A1-8500500 I+ 2 F 1R
Bulldoze pilot valve
14 1 T0101-010007 Bk
Bolt joint
15 2 870-8500013 Ak

Square joint

47




E2TF015.85.4 ABRHKERAL HYDRAULIC SYSTEM FOR PILOT PART &

48



E27F01S.95 TYERBE W% E 24 HYDRAULIC SYSTEM FOR WORKING EQUIPMENT

Hose assembly

Fg HE 2HEE A & R &£
NO. | Quantuty Part No. Description Specification Remark
1 1 E27A1-9503300 S AR AR LA
Prorective plate
2 1 E27A1-9503000 B S RL 2
Bucket cylinder assembly
3 2 820-0500031 HHEk
Bolt joint
4 1 E27A1-9500010 A e B
Hose assembly
5 2 85301285003 i
clamp of piple
6 2 0206-001000016-65 ANFH L IERR V10X 16 GB/T 5783
Bolt
7 2 0404-010-05 S 10 GB/T 97. 1 ZnNi
Washer
8 1 E27A1-9502200 SEAT ST AR bR 2A A
Prorective plate
9 1 E27A1-9502000 LI T 8 AR
Arm cylinder assembly
10 4 801-0500046 Bk
Bolt joint
11 1 E27A1-9500020 WA
Hosc asscmbly
12 1 E27A1-9505000 o
Hose assembly
13 1 E27A1-9500001 HE
Hose assembly
14 1 E27A1-9501000 N AT
Boom cylinder assembly
15 1 E27A1-9501200 SRR AR AT
Prorective plate
16 2 892A-8503002 B AR 1k
Bolt joint
17 1 E27A1-9500110 T2 R
Hose assembly
18 1 E27A1-9500120 =995
Hose assembly
19 1 E27A1-9500030 M K

49




E2TF1S.95 THAERERS HYDRAULIC SYSTEM FOR WORKING EQUIPMENT

50



E27F01S.95 TYERBE W% E 24 HYDRAULIC SYSTEM FOR WORKING EQUIPMENT

Fe HE B2HEE 4 & FRE B
NO. | Quantuty Part No. Description Specification Remark
20 1 E27A1-9503200 B3GR R iR
Prorective plate
21 2 0206-000800020-65 VAv:iBN Y M8X 20 GB/T 5783 | 8.8 ZnNi
Bolt
22 2 0404-008-05 -3 ] 8 GB/T 97. 1 ZnNi
Washer
23 1 E27A1-9500050 [0S =995
llose assembly
24 1 E27A1-9500060 ld=959517
llose assembly
25 1 E27A1-9500090 IR J R

Hose assembly

51




E2TF1S.95 THAERERS HYDRAULIC SYSTEM FOR WORKING EQUIPMENT

52



E27F51S.65. 1t B E B E R4 1 HYDRAULIC SYSTEM FOR ATTACHMENT

EQUIPMENT 1

F5 HE ZHES % i R &1
NO. | Quantuty Part No. Description Specification Remark
1 1 [27A2-6500010 F5 AR
foot plate
2 1 127A2-6500020 JE AR
foot plate
3 1 E27A1-8500700 B E SR
Pedal valve
1 8 0206-000600025-65 VAV YT o M6X 25 GB/T 5783 8.8 7ZnNi
Bolt
5 8 0401-006-05 B 2 6 GB/T 93 ZnNi
Spring washer
6 8 0404-006-05 Rl 6 GB/T 97.1 ZnNi
Washer
7 1 838B-8508000 FRAEF SRR
Hose assembly
8 1 839-8504400 % B R
[lose assembly
9 6 860A-8500003 Bk
Bolt joint
10 8 0604-001080240-30 OTEAG I 4 [l 10.8X 2.4 NBR-90 1S0
0 seal ring
11 2 820-8500001 gk
Bolt joint
12 1 810M-0500003 Bk
Square joint
13 4 810M-0500002 Bk
Square joint
14 3 818B-0500062 =ik
Tee joint
15 2 850-8502000 =ik
Tee joint
16 1 855-8531000 JB 5 R
[lose assembly
17 1 826-8513000 45 A Rk
Hose assembly
18 1 816-8513000 e B
Hose assembly
19 1 860-8538000 JR 4 AR

53




F27F51S.65. 1M EZEREZA1 HYDRAULIC SYSTEM FOR ATTACHMENT EQUIPMENT 1

4
4 =)
5|
5 6 ]
§
2
')"'-":E%l'i-' R
— g )
l‘. ms /‘ Y
s L= g 1 : it .

17

bl b2 b3 bk b5 b6 b7 b8 b9

54



E27F51S.65. 1t B E B E R4 1 HYDRAULIC SYSTEM FOR ATTACHMENT
EQUIPMENT 1

F35 HE ZHEE % i A &
NO. | Quantuty Part No. Description Specification Remark
Hose assembly
20 1 830D-8501000 R R
Hose assembly
21 1 856-8503000 R R

Hose assembly

55




F27F51S.65. 1M EZEREZA1 HYDRAULIC SYSTEM FOR ATTACHMENT EQUIPMENT 1

4
4 =)
5|
5 6 ]
§
2
')"'-":E%l'i-' R
— g )
l‘. ms /‘ Y
s L= g 1 : it .

17

bl b2 b3 bk b5 b6 b7 b8 b9

56



E27F51S.65 2 B B W E R 42 HYDRAULIC SYSTEM FOR ATTACHMENT

EQUIPMENT 2
RS HE FHAES % i R &
NO. | Quantuty Part No. Description Specification Remark
1 3 F27A1-6500010 T AR
Hose assembly
2 8 0206-000800060—65 VAVIIE L Y M8 X 60 GB/T 5783 8.8 ZnNi
Bolt
3 8 0101-008-05 L A 8 GB/T 93 7nNi
Spring washer
1 8 0404-008-05 S 8 GB/T 97.1 7nNi
Washer
5 3 820-0500009 Bk
Bolt joint
6 1 U27A2-6500030 R e
Hose assembly
7 1 210-9553000 A i
Hose assembly
8 2 830E-0500003 Bk
Square joint
9 1 £22A1-6500010 PS5 3
Hose assembly
10 1 T0312-010002 ST A
valve

57




F27F51S.65.2M BEEBREAA HYDRAULIC SYSTEM FOR ATTACHMENT EQUIPMENT 2

o1 )

AANC S
(ll [
pe- S

| IL;\ 2N ‘ ' V
=iy — \ l “
SRR
":1- -E-.';!- &‘ITI-E-\HI -‘

58



E27F51S.65.3M B B W E R 43 HYDRAULIC SYSTEM FOR ATTACHMENT
EQUIPMENT 3

FFe $E FHES # i A #E
NO. | Quantuty Part No. Description Specification Remark
1 2 E27A2-6501001 XU B 4% 3 75 AR e
plate
2 4 0206-001000030-65 VB MLOX30 GB/T 5783 8.8 ZnNi
Bolt
3 4 0101-010-05 il nlic] 10 GB/T 93 7nNi
Spring washer
1 1 0404-010-05 - 444 10 GB/T 97.1 ZnNi
Washer
5 4 880-8500002 bk
Plug
6 4 819-0513000 AR
Bolt joint
7 6 0101-008-05 -3 ] 8 GB/T 97.1 ZnNi
Washer
8 6 0401-008-05 B 8 GB/T 93 ZnNi
Spring washer
9 1 U27A2-6500030 B
Hose assembly
10 1 240-9553000 T S
Hose assembly
11 6 819-9500005 Kk
clamp of piple
12 6 0206-000800040-65 VAV Py M8X 40 GB/T 5783 8.8 ZnNi
Bolt
13 1 E27A1-6501060 A B,

Steel pipe asscembly
14 1 E27A2-6501010 TR R
Steel pipe assembly
15 1 E27A1-6501070 R R

Steel pipe assembly

A—'\-

16 1 E27A2-6501020 DA

Steel pipe assembly

17 4 F35A1-9509204 135° 75k
angle ball joint

59



E27F51S.65. M BREARERLT HYDRAULIC SYSTEM FOR ATTACHMENT EQUIPMENT 3

60



E27F01S8.06.1 B2 &5 % SEAT FRAME

FE HE FHES B L £
NO.| Quantuty Part No. Description Specification Remark
1 2 0206-001000020-84 N F kIR M10X 20 GB/T 5783 10.9 &%
Bolt
2 2 0403-010-05 KA 10 GB/T 96.1 ZnNi
Washer
3 4 0206—-000800016-65 VAV By M8X 16 GB/T 5783 8.8 ZnNi
Bolt
4 8 0404-008-05 P 8 GB/T 97.1 ZnNi
Washer
5 1 E27A1-0610002 W it 4
Sponge
6 1 E27A1-0610001 Vol =Rk
Gaskel
7 1 E27A1-0600030 R
Armrest
8 13 T0812-010001 SRLRAT
Plastic nail
9 1 E27A1-0610011 HFR
Rubber strip
10 11 0206—-001000016-65 NH g M10X 16 GB/T 5783 8.8 ZnNi
Bolt
11 21 0404-010-05 P 10 GB/T 97.1 ZnNi
Washer
12 4 0206—-000800020-65 VAV B G M8X 20 GB/T 5783 8.8 ZnNi
Bolt
13 1 [122A1-0627110 HRTHE
Armrest
14 2 0105-000800025-65 7S H TR AT SRR AT M8 X 25 GB/T 70. 1 8.8 /nNi
Bolt
15 2 0403-008-05 K 8 GB/T 96. 1 7nNi
Washer
16 1 E27A1-0615100A BRI H 4R
Manipulation skeleton
17 1 E27A1-0615310 VEp &
Bracket
18 1 E27A1-0615001 A A
Right box
19 1 E27A1-0600300 FAETF
Right armrecst
20 10 0206—-001000025-84 VAY: By i M10X25 GB/T 5783 | 10.9 iATo%
Bolt

61




E27F01S.06.1 EREH SEAT FRAME

98 E2TFU1S.06.2/ 4Rk

#R: ARA

FON

NS

\
AN

P SNug— Wy ; N
s A,
\ ”@%v S
: / )

62



E27F01S8.06.1 B2 &5 % SEAT FRAME

FE HE FHES B L £
NO.| Quantuty Part No. Description Specification Remark
21 1 E27A1-0610008 HH IR
Rubber strip
22 1 1318139-0610005 JingiS
Rubber strip
23 1 [27A1-0610012 EHIR %
Rubber strip
24 1 1E27A1-0610004 T J5 i
Gasket
25 5 0110-000500020-65 TR LR M5X 20 GB/T 818 8.8 ZnNi
Bolt
26 5 0401-005-05 L T 5 GB/T 93 ZnNi
Washer
27 7 0404-005-05 SR E 5 GB/T 97. 1 ZnNi
Washer
28 1 E27A1-0613101 X F 5%
Instrument shell
29 1 E27A1-0613200 BESE
Bracket
30 1 E27A1-0613102 XFE T
Instrument shell
31 2 E27A1-0610009 JiiE S
Rubber plug
32 1 E27A1-0616002 & A
Sponge
33 1 E27A1-0616003 A %
Rubber strip
31 1 860E—0603200A il
lock
35 2 0206—-000500016-65 Vavi BN vis M5X 16 GB/T 5783 8.8 ZnNi
Bolt
36 1 860E-0603002 B
Locking plate
37 1 E27A1-0616200 FE G IR
tank cap
38 1 E27A1-0616100 FEPRIEF
box
39 1 E27A1-0616001 TR i 4
Sponge
40 1 E27A1-0611000A iR B A

Seat frame

63




E27F01S.06.1 EREH SEAT FRAME

98 E2TFU1S.06.2/ 4Rk

#R: ARA

FON

NS

\
AN

P SNug— Wy ; N
s A,
\ ”@%v S
: / )

64



E27F01S8.06.1 B2 &5 % SEAT FRAME

s HE FHES ZR i B/
NO.| Quantuty Part No. Description Specification Remark
41 1 E27A1-0610003 W Y 4
Sponge
42 1 E27A1-0610005 KI5

Rubber plug

65




E27F01S.06.1 EREH SEAT FRAME

98 E2TFU1S.06.2/ 4Rk

#R: ARA

FON

NS

\
AN

P SNug— Wy ; N
s A,
\ ”@%v S
: / )

66



E27F01S.06.2 £ 2R TOTAL LEFT CONTROL BOX

FE HE FHES B L £
NO.| Quantuty Part No. Description Specification Remark
1 1 E22A1-0627110 KTt
Armrest
2 1 E27A1-0617410 s
Bracket
3 2 0403-008-05 il 8 GB/T 96.1 ZnNi
Washer
4 2 0105-000800025-65 W 7S R A Sk AT M8X 25 GB/T 70.1 8.8 ZnNi
Bolt
5 6 0206—-000800020-65 7S Ak g M8X 20 GB/T 5783 8.8 ZnNi
Bolt
6 10 0101-008-05 FHLE 8 GB/T 97.1 ZnNi
Washer
7 1 E27A1-0617130A TR
Bracket
8 1 E27A1-0617101 KRR
Gas spring
9 2 0501-020012-05 I 04 2X12 GB/T 91 ZnNi
Pin
10 1 E27A1-0617160B YIRS
Base body
11 3 0206—-001000016-65 VAVi BN Y M10X 16 GB/T 5783 8.8 ZnNi
Bolt
12 3 0404-010-05 T 10 GB/T 97.1 ZnNi
Washer
13 1 0412-010-03 S SR P 10 GB/T 894. 1 7n.D
Spring Washer
14 1 1527A1-0617103 e
Axle sleeve
15 1 E27A1-0617102 ERALIES
Spring
16 1 E27A1-0617120A MR A
Rotary plate body
17 3 E16A1-0630001 ]
Washer
18 4 830D-0623001 1625
Axle sleeve
19 1 T0805-020001 Fhnizk
Hand handle
20 1 E27A1-0617110A BT

Handlc body

67




£27F01S.06.2 AB4%EA& TOTAL LEFT CONTROL BOX

68



E27F01S.06.2 £ 2R TOTAL LEFT CONTROL BOX

FE HE FHES B L £
NO.| Quantuty Part No. Description Specification Remark
21 1 0206—-000600050-65 VA By L it GB/T 5783 7n.D
Bolt
22 1 0303-060-45 1Y LA 7S A B R R B M6 GB/T 889. 1
Nut
23 1 0404-016-05 T[] 16 GB/T 97.1
Washer
24 1 0412-016-03 Ay FH 0L 94 P 16 GB/T 894. 1 n. D
Spring Washer
25 1 E27A1-0617302 VN
Case
26 1 E27A1-0617301 e b4
Case

69




£27F01S.06.2 AB4%EA& TOTAL LEFT CONTROL BOX

70



E27F518.06.3 TEH ¥ TRAVEL MECHANISM

FE HE FHES B L £
NO.| Quantuty Part No. Description Specification Remark
1 1 E27A1-0600002 o BRI
Floor gluc
2 1 E27A1-0600210B D JERAR
plate
3 12 0206-001000025-84 7S A Sk R M10X 25 GB/T 5783 10.9 KX w¥
Bolt
4 12 0404-010-05 FALE 10 GB/T 97.1 ZnNi
Washer
5 1 E27A1-0600201A LR
Sponge
6 6 T0812-010001 TERLRET
Plastic nail
7 1 E27A1-0600001 RO
Floor glue
8 1 E2741-0600100A Gl EBENES
plate
9 1 E27A1-0600050 puik=¢3
Welcome bar
10 1 E27A1-0600003 DRI

Anti-slip sandpaper

71




£27F51S.06.3 Ted TRAVEL MECHANISM

n.hl/l-‘ S
RONAN
‘a@-

‘

\llx‘»

i
VAR

72



E27F518.06.4 BERT S 5 SEAT

Feg| & FHES AR A% #IE
NO.| Quantuty Part No. Description Specification Remark
1 1 E18B5-0619000 JAEFeg LA
Scat
2 4 0105-000800016—65 PN A A S RAT M8X 16 GB/T 70.1 8.8 ZnNi
Bolt
3 1 0206—000800016—-65 7N Sk e M8X 16 GB/T 5783 8.8 ZnNi
Bolt
4 1 0404-008-05 PR 8 GB/T 97.1 ZnNi
Washer
5 1 F27A41-0610007A PR Az
limiting plate
6 1 B27A1-0611100 e Ao 2 B AT
Mounting plate
7 1 B27A1-0614001 W
Sponge
8 4 T0812-010001 PRIHAT
Plastic nail
9 1 E27A1-0610006 2R
Gasket
10 4 0206-001000016-65 INA R MI0X 16 GB/T 5783 8.8 ZnNi
Bolt
11 4 0404-010-05 SR 10 GB/T 97.1 ZnNi
Washer

73




F27F51S.16.4 BHER SEAT

74



E27F01S.10.1 B &4 ¥ 51 PANEL ASSEMBLY 1

FE HE FHES B L £
NO.| Quantuty Part No. Description Specification Remark
1 5 0206-001000020-84 N F kIR M10X 20 GB/T 5783 10.9 &%
Bolt
2 3 0403-010-05 KA 10 GB/T 96.1 ZnNi
Washer
3 1 E27A1-1011100 I SR AR
Left cover weldment
4 1 E27A1-1010030 ZHER
mounting plate
5 0.55 T0811-010006 JKi 4
Rubber strip
6 2 0101-010-05 P 10 GB/T 97.1 7nNi
Washer
7 1 E27A1-1011001 TSR
Sponge

75




REMRA1 PANEL ASSEMBLY 1

£2/7F015.10.1

76



E27F01S.10.2 B #&4 ¥ 52 PANEL ASSEMBLY 2

FE HE FHES B L £
NO.| Quantuty Part No. Description Specification Remark
1 4 0110-000500012-65 T AR AR ET M5X 12 GB/T 818 8.8 ZnNi
Bolt
2 4 0404-005-05 P 5 GB/T 97.1 ZnNi
Washer
3 4 0401-005-05 L3 T[] 5 GB/T 93 ZnNi
Spring washer
4 4 0306-050-45 JEithay:il:-JHs M5 GB/T 6170 8 ZnNi
Nut
5 1 E27A1-1020001 i
Lock
6 1 E27A1-1021100 P EEARA
Machine weldment
7 1 870P-1000090 Pk
key
8 1 E27A1-1020005 PR
limiting plate
9 2 0404-010-05 P 10 GB/T 97.1 ZnNi
Washer
10 8 0206-001000020-84 AL IR A M10X20 GB/T 5783 | 10.9 iAw%®
Bolt
11 3 0501-020012-05 TF 44 2X12 GB/T 91 ZnNi
Cotter pin
12 1 0403-006-05 KA 6 GB/T 96. 1 7nNi
Washer
13 1 [127A1-1020004 FRAZHR
limiting plate
14 6 0403-010-05 KA 10 GB/T 96. 1 7nNi
Washer
15 1 K27A1-1020130 A2
Hinge
16 1 E27A1-1020110 AL
[linge
17 1 0404-008-05 i 8 GB/T 97.1 ZnNi
Washer
18 1 E27A1-1020120 iy
Axis
19 1 0404-006-05 P [E 6 GB/T 97.1 7nNi
Washer
20 1 E27A1-1020030 LSRR

mounting plate

77




E27F01S.10.2  EEHKA2 PANEL ASSEMBLY 2

78



E27F01S.10.2 B #&4 ¥ 52 PANEL ASSEMBLY 2

s HE FHES ZR i B/
NO.| Quantuty Part No. Description Specification Remark
21 1 E27A1-1021001 AR
Sponge
22 | 1.645 T0814-040005 g S
Rubber strip
23 | 0.765 T0814-040004 IS

Rubber strip

79




E27F01S.10.2  EEHKA2 PANEL ASSEMBLY 2

80



E27F01S.10.3 78 21 5. %3 PANEL ASSEMBLY 3

Rubber strip

FE HE FHES B L £
NO.| Quantuty Part No. Description Specification Remark
1 1 E27A1-1030004 I
Supporting hook
2 1 0501-020012-05 FF 1148 2X12 GB/T 91 ZnNi
Cotter pin
3 1 0404-008-05 FALE 8 GB/T 97.1 ZnNi
Washer
4 1 E27A1-1031100 A7 7l KA
Right cover weldment
5 6 0103-010-05 KHE 10 GB/T 96. 1 ZnNi
Washer
6 6 0206—-001000020-81 7S H KIS M10X20 GB/T 5783 | 10.9 ikwn%
Bolt
7 1 E27A1-1031002 AR
Halftone
8 19 0403-006-05 KB 6 GB/T 96. 1 ZnNi
Washer
9 19 0306-060-45 Eithayiil: 352 M6 GB/T 6170 8 ZnNi
Nut
10 1 E27A1-1031001 i
plate
11 1 E27A1-1030200 3%
Hinge
12 1 E27A1-1030030 LR
mounting plate
13 2 0206—-001000030-84 NI SkIE MI0X 30 GB/T 5783 | 10.9 ixm%
Bolt
14 2 T0804-022014 g
Washer
15| 1.21 T0814-040006 2%
Rubber strip
16| 0.29 T0814-040004 5%
Rubber strip
17 1.02 T0814-040003 fi 5%

81




BAMEMS PANEL ASSEMBLY 3

£2/F015.10.3

82



E27F01S.10.4 & 3% {4 & 4 PANEL ASSEMBLY 4

FE HE FHES B L £
NO.| Quantuty Part No. Description Specification Remark
1 4 0206-001000020-84 N F kIR M10X 20 GB/T 5783 10.9 &%
Bolt
2 8 0403-010-05 KA 10 GB/T 96.1 ZnNi
Washer
3 1 E27A1-1040220 BUREIRL
Hinge plate
4 2 0404-008-05 P 8 GB/T 97.1 ZnNi
Washer
5 3 0501-020012-05 T 104 2X12 GB/T 91 7nNi
Cotter pin
6 1 E27A1-1010210 h
Axis
7 1 E27A1-1040100A e
Front cover
8 6 0206—-001000016-65 VAV P e M10X 16 GB/T 5783 8.8 ZnNi
Bolt
9 1 0403-008-05 NEE 8 GB/T 96. 1 ZnNi
Washer
10 1 E27A1-1040060 X
Strut
11 1 E27A1-1040002 it
Lock
12 1 E27A1-1040052 TR
Bend plate
13 2 0404-010-05 T 10 GB/T 97.1 7nNi
Washer
14 1 1:27A1-1040030A IR
mounting plate
15 1 E27A1-1040001 MR
rubber plate
16 1 E27A1-1040230 BAEMR2

[linge plate

83




R&4 PANEL ASSEMBLY 4

!

B

£2/7F015.10.4

84



E27F01S.10.5 78 21 5. %5 PANEL ASSEMBLY 5

FE HE FHES B L £
NO.| Quantuty Part No. Description Specification Remark
1 4 0206-001600045-94 NS R b M16X 45 GB/T 5783 12.9 &w®
Bolt
2 4 0401-016-05 L 3 T[] 16 GB/T 93 ZnNi
Spring Washer
3 4 0404-016-05 P 16 GB/T 97.1 ZnNi
Washer
4 1 E27A1-1051000 HEZRIE

Frame weldment

85




E27F01S.10.5 B&#ERD PANEL ASSEMBLY 5

o

\p—

PRYE| ¢
ﬁw ,,_ i
R
e/ xl N

Y
o
g._o \
SAN\W
NN
4

A
\¢

\
0
)0

0

86



E27F01S.11 [E##Hl# SLEWING ASSEMBLY

FE HE FHES B L £
NO.| Quantuty Part No. Description Specification Remark
1 20 0204-001200060-84 NS R b M12X 60 GB/T 5782 10.9 &%
Bolt
2 1 820—1130000 [ %% 32 7K
Slewing support
3 2 0503-120045-03 R 12x45 GB/T 119.2 Zn.D
Pin
4 20 0204-001200070-84 VaYi By M12X70 GB/T 5782 | 10.9 ikw%
Bolt

87




E27F01S.11 B4l SLEWING ASSEMBLY

88



E27F01S.12.1 ¥ # A% COOLING SYSTEM

FEl %HE ZHES B g £
NO.| Quantuty Part No. Description Specification Remark
1 1 E27A1-1201100A AR K
Radiator assembly
2 1 E27A1-1201005 A5 K R A
Right heat—insulation
3 1 E27A1-1201009 7 58 AR
Right adiabatic plate
4 17 0404-008-05 P 8 GB/T 97.1 7nNi
Washer
5 17 0401-008-05 5 35 H [ 8 GB/T 93 7nNi
Spring washer
6 13 0206—-000800020-65 VAV By v M8X 20 GB/T 5783 8.8 ZnNi
Bolt
7 1 1002-010-03 XUEN 22 S\ i d10 Q 672
Hoop
8 1 E27A1-1201002 TKE
Lower watcer pipe
9 1 895-1208009 Ee
Hoop
10 3 0206-001000035-65 VAV D Vi M10X 35 GB/T5783 8.8 ZnNi
Bolt
1 3 0401-010-05 L35 H 10 GB/T 93 7nNi
Spring washer
12 3 0403-010-05 N 10 GB/T96. 1 7nNi
Washer
13 1 [127A1-1201011 ki)
Rubber
14 1 [L27A1-1201014 kil
Rubber
15 1 [127A1-1201007 TR A
Down heat—insulation
16| 1.33 T0814-040004 g
Sealed strips
17 1 £27A1-1201600 RRBR
adiabatic plate
18 6 0403-006-05 K 6 GB/T96. 1 7nNi
Washer
19 6 0305-060-45 A M6 GB/T923 8 ZnNi
Nut
20 1 E27A1-1201012 JEAR

Clamp plate

89




#HA%  COOLING  SYSTEM

£2/F015.12.1

90



E27F01S.12.1 ¥ # A% COOLING SYSTEM

FEl %HE ZHES B g £
NO.| Quantuty Part No. Description Specification Remark
21 1 E27A1-1201013 G4
Sponge
22 1 E27A1-1201400 bR
adiabatic plate
23 1 E27A1-1201300 IR AR
Upper adiabatic plate
24 2 2002-040070-03 HET 4X7 GB/T867
Rivet
25 1 801-0603001 Je
Clamp
26 1 E27A1-12010041 Pl
Upper heat-insulation
27 3 0206-000800016-65 VAV Y i M8 X 16 GB/T5783 8.8 ZnNi
Bolt
28 1 E27A1-1201008 JERR
Clamp plate
29 1 819-1201012 Ee
Hoop
30 1 E27A1-1201006 o B AR
Left heat-insulation
31 1 E27A1-1201001A K
Upper water pipe
32 1 1001-012-90 Mk i d12 JB/T8870
Hoop
33 1 860J-1251001 T e
Compensator
34 1 1:27A1-1201500 TSI
Compensator bracket
35 1 0206—-000800030-65 Nk IE M8X 30 GB/T5783 8.8 7nNi
Bolt

91




#HA%  COOLING  SYSTEM

£2/F015.12.1

92



E27F01S.12.2 #S &% AIR INLET SYSTEM

FEl $E EHES B bS8 g B3
NO. [ Quantuty Part No. Description Specification Remark
1 1 1001-060-90 T 575 d60 JB/T8870
Clamp
2 1 E27A1-1202002 JE R
Rear air inlet pipe
3 1 816-1202100 AR PRI Fr11/12
Air filter
4 1 0206-000800040-65 N A SRR M8 <40 GB/T5783 8.8 7ZnNi
Bolt
5 3 0401-008-05 LI 8 GB/T93 ZnNi
Spring washer
6 3 0404-008-05 -2 8 GB/T97.1 7nNi
Washer
7 I 816-1202200 IR
Air filter bracket
8 2 0206-000800020—65 NIk IE A M8X 20 GB/T5783 8.8 7nNi
Bolt
9 2 805-1202003 THI R4
T Clamp
10 1 E27A1-1202001 AIEAE
Front air inlet pipe
11 1 816-1202110 F I P822686
Main filter element
12 1 816-1202120 2 ayEilh P535396

Safety filter clement

93




E27F01S.12.2 #54% AR INLET SYSTEM

94



E27F01S.12.3 Wi T#9\ %4 TROTTLE CONTROL SYSTEM

FEl %E ZHET EA A £/
NO.| Quantuty Part No. Description Specification Remark
1 4 0206-000800020—65 AN S M8X 20 GB/T 5783 8.8 ZnNi
Bolt
2 4 0401-008-05 AL 8 GB/T93 7ZnNi
Spring washer
3 4 0404-008-05 -2 ) 8 GB/T97. 1 70Ni
Washer
4 1 E27A1-1203200A ] g
Bracket
5 2 0101-006-05 S| 6 GB/T 97.1 7nNi
Washer
6 2 0101-006-05 54 6 GB/T 93 7nNi
Spring washer
7 2 0206-000600030-65 VAV P Y M6 X 30 GB/T 5783 8.8 ZnNi
Bolt
8 1 E18B1-1203100A VHI T THR L BK
Throttle control asscmbly
9 1 E27A1-1203300A W FRZFAR

Bracket

95




E27F01S.12.3 #8444 TROTTLE CONTROLSYSTEM

96



E27F01S.12.4 'K £% EXHAUST SYSTEM

FS %E EHES 2 Ak #/IE
NO.| Quantuty Part No. Description Specification Remark
1 1 822-1204004 T 7 AR B AR
Heat—insulated material
2 1 0306-100-45 1R 4 W R M10 GB/T 6170 8 7nNi
Nut
3 3 0101-010-05 T ] 10 GB/T93 Zn\i
Spring washer
4 9 0403-010-05 KA 10 GB/T96. 1 7ZnNi
Washer
5 1 822-1204002 REER
Exhaust tube clamp
6 3 0206-001000030-65 VAViiEN 33 M10X30 GB/T5783 8.8 ZnNi
Bolt
7 1 E27A1-1204001 R ZHER
Tube support
8 1 0404-010-05 S H 10 GB/T 97.1 ZnNi
Washer
9 1 E27A1-12041200 R

Exhaust tube

97




E27F01S.12.4  #54% EXHAUST SYSTEM

98



E27F01S.12.5 R &4 FUEL SUPPLY SYSTEM

Fg #E FHET B e B
NO.| Quantuty Part No. Description Specification Remark
1 1 1:27A1-1205100 TR A R
Fuel tank
2 2 T1004-030024 WM
Fuel pipe
3 1 0306-100~45 1R S Fy W R M10 GB/T 6170 8 ZnNi
Nut
4 7 0401-010-05 L 10 GB/T 93 ZnNi
Spring washcr
5 1 0403-010-05 KL 10 GB/T 96.1 7nNi
Washer
6 1 E27A1-1205100 TERTH 8 ] 5
Hoop
7 6 0206-001000030-65 7N Sk AR ML0X30 GB/T 5783 8.8 ZnNi
Bolt
8 6 0404-010-05 1P| 10 GB/T 97.1 70Ni
Washer
9 6 E15A1-1201007 gt
Rubber
10 1 E27A1-1205001 X
Bracket
11 2 T1004-030020 M
[fuel pipe
12 2 0206-000600016-65 VAV iDAY Y5 M6X 16 GB/T 5783 8.8 ZnNi
Bolt
13 2 0401-006-05 1 4 ] 6 GB/T93 /nNi
Spring washer
14 2 0404-006-05 T4 6 GB/T 97.1 ZnNi
Washer
15 10 1001-016-90 Wik 41
Clamp
16 1 E27A1-1205300 T IR S
Bracket
17 1 0204-000800070-65 VAY i M8 X 70 GB/T 5782 8.8 ZnNi
Bolt
18 1 0101-008-05 LA ] 8 GB/T93 ZnNi
Spring washer
19 1 0404-008-05 1 8 GB/T 97.1 ZnNi
Washer
20 1 T1004-030012 T
Fuel pipe

99




F27F01S.12.5 A% FUEL SUPPLY SYSTEM

100



E27F01S.12.5 R &4 FUEL SUPPLY SYSTEM

e #E FHES P iz #VE
NO.| Quantuty Part No. Description Specification Remark
21 1 1i27A1-1205500 TG 1R
Nipple
22 1 860-1205005 B el
Rubber ring
23 1 860-1205600 JBCH 1)
F.0 drain

101




F27F01S.12.5 A% FUEL SUPPLY SYSTEM

102



E27F01S.12.6 /15t 54 POWER OUTPUT SYSTEM

s #E ZFHES P iz #VE
NO.| Quantuty Part No. Description Specification Remark
1 7 0206—001000025-84 NA Sk AR M10X25 GB/T 5783 10.9 EwY
Bolt
2 7 0401-010-05 Al 10 GB/T 93 ZnNi
Spring washer
3 7 0404-010-05 R 10 GB/T 97.1 ZnNi
Washer
4 L E18B7-1206001 RGBT
['lywheel mounting frame
5 3 0105-001200020-84 P 7S A A SR U 4ET M12X20 GB/T 70.1 | 10.9 &%
llexagon cylindrical screw
6 1 822-1206100 WA %
Connector

103




£27F01S.12.6 #nftA4 POWER OUTPUT SYSTEM

104



E18BF02S.12.7 &EAR% SUPPORT SYSTEM

FS| #E FHES 2R L -2
NO. [ Quantuty Part No. Description Specification Remark
1 3 0204-001200100-84 VaY: BN Y M12X 100 GB/T5782 10.9 kY
Bolt
2 5 0404-012-05 P2 12 GB/T97. 1 7nNi
Washer
3 4 835A-1207001 |3 Z4
Washer
4 8 810K-1208300 Tk o
Shock absorber
5 1 E18B5-1207400 Fifasc o
Rear—right support
6 16 0206—-001000025-81 7N Sk WA M10X25 GB/T5783 10.9 Ew®
Bolt
7 16 0401-010-05 R 10 GB/T93 ZnNi
Spring washer
8 16 0404-010-05 P 10 GB/T97. 1 7nNi
Washer
9 2 E18B5-1207200 H AT A
Right—front support
10 I E18B5-1207300 Fr )R B
Left—-rear support
11 1 0204-001200110-84 Sk A M12X110 GB/T5782 10.9 xw%
Bolt
12 1 0303-120—45 TR ERAE7S f B R MR B M12 GB/T 889. 1 8 7nNi
Nut

105




F18BF02S.12.7 &EA% SUPPORT SYSTEM

106



E27F01S.12.8 R3NPl % 4 ENGINE SPARE PART

75 %HE ZHES B b8 &
NO.| Quantuty Part No. Description Specification Remark
1 1 822-1208000 St R Zh L 3TNV76-PYU
Dicscl Engine
2 1 E27A1-1208001A R
Fan

3 1 822-1208008 JR i B s 129258-42290
Fan belt

4 1 805-1210020 BB EL 119802-55801
F.0 filter

5 1 822-1208003 MK 5 B 129335-55700

0il-water separator
6 1 822-1208004 HHL i 2 129612-52100
Electonic oil pump
7 1 822-1208005 {2 4 LR R 129630-77900
Parking solenoid valve

8 1 822-1208001 ML 119305-35151
L.0 filter

9 1 822-1208006 EBNHAL 119740-77020

Starting motor

10 1 822-1208007 R EHL 129423-77210

Alternator

107




F27F01S.12.8 Ashfl&fs ENGINE SPARE PART

N
//v/,rIA/
AT N Y
S
S ARSIV
A AN _NeN o\
s Ve,
2 ) ,h
/

TN

\
P e \
e N W
PN N o)
i) i/
1 1y
{ Ik i
\ 22 1141
N \“\\ Q /
Q\\N\\\\ 7 \
NS=o sz 79
S 22570
P Va
o0 0
— - \\

NS -7
n«ﬂﬂlilllulﬂ\\\\\\\\\u\
N - P

LT

108



E27F01S. 13. 1 ‘P& 85 %3 5 ELECTRICAL ASSEMBLY FOR PLATFORM

FE #HE ZHET AR HrE BiE
NO.| Quantuty Part No. Description Specification Remark
1 5 0110-000500012-65 A SR ET M5X12 GB/T 818 8.8 ZnNi
Bolt
2 5 0404-005-05 S 5 GB/T 97.1 7nNi
Spring washer
3 1 T0411-15205 A AE B L=350
Level Sensor
1 1 E27A1-1311100 FLEH
Main wiring harness
5 8 0404-010-05 P 10 GB/T 97.1 7nNi
Washer
6 8 0401-010-05 LR 10 GB/T93 7nNi
Spring washer
7 5 0206-001000020-65 VAY; (DN E Vi M10X 20 GB/T 5783 8.8 ZnNi
Bolt
8 3 T0416-06006 DT4: /& L3R
DT fixing plate
9 3 0206-001000016-65 VAV P EY M10X 16 GB/T 5783 8.8 ZnNi
Bolt
10 1 810K-1300001 RENWLIBDLL
Engin grounding wire
! 1 E27A1-1311200 T3 IR G AR (@%_iﬁ?lfﬁf
Manual power switch asscmbly Including
No. 12™No. 16
12 1 E27A1-1311201A FH BT I 2R
Fixing Board
13 1 T0401-020003 ERFILEN SIS
Manual power switch
1 2 0403-005-05 KAk E 5 GB/T 96. 1 7nNi
Washer
15 2 0401-005-05 TR 5 GB/T 93 7nNi
Spring washer
16 2 0110-000500030-65 Tl SR T M5X 30 GB/T 818 8.8 ZnNi
Screw
17 1 0206-000800016-65 VAY; iR - M8X 16 GB/T 5783 8.8 ZnNi
Bolt
18 1 0404-008-05 A 8 GB/T 97.1 7nNi
Washer
19 1 T0416-02102 N 12V
Electrical Horn
20 10 T0416-060009 EiRi 4.8X200




E27F01S.13.1 FeBAEERBELECTRICAL ASSEMBLY FOR PLATFORM

NN

&

[\

17 18 19
#EsK

Rt

REAA QAR

J-\E

110

FORERA

B4



E27F01S. 13. 1 ‘P& 85 %3 5 ELECTRICAL ASSEMBLY FOR PLATFORM

FE| #& FHES HFK pLkicd #iE
NO.| Quantuty Part No. Description Specification Remark
Cable tics

21 6 T0416-060013 FLEG[E E PHC-813

Cablc fixing basc

111



E27F01S.13.1 FeBAEERBELECTRICAL ASSEMBLY FOR PLATFORM

NN

&

[\

17 18 19
#EsK

Rt

REAA QAR

J-\E

112

FORERA

B4



E27F01S.13.3 R ZHL AR &% 8 RRELECTRICAL ASSEMBLY FOR ENGINE

FEl #E ZHES By i L #iE
NO.| Quantuty Part No. Description Specification Remark
1 2 0206-001000016-65 7N 1 Sk Mg AL M10X 16 GB/T 5783 8.8 ZnNi
Bolt
2 4 0404-010-05 panic 10 GB/T 97.1 ZnNi
Washer
3 2 T0416-060006 RS
Securing clip
4 2 T0416-060003 Sl XJR-13
Cable clip
5 2 0206-001000020-65 NSk g AR M10X 20 GB/T 5783 8.8 ZnNi
Bolt
6 2 0101-010-05 3 E ] 10 GB/T 93 7nNi
Spring washer
7 1 810K-1300001 KB ER LR
Grounding wirc
8 6 T0116-060008 LA 3.6X150
Cable tics
9 1 T0411-11209 AR R M16X1. 5

Temperature sensor

113




E27F01S.13. 38 A%REBELECTRICAL ASSEMBLY FOR ENGINE

lﬁ\ 5
RN ER Fea £ B
PHE IR Ui e

FE MBI X

0 { &
ﬁﬂ t @&_/’
At

—_

\
\\
N 2y
( \ = \)\
. e Wk .
—o 9, - ’: 1’ /) ',/ = Q 3 )
Rtk i = 1
T RS

114



E27F01S.13.4 &38R BATTERY ASSEMBLY

el #HE ZHET B i P g3
NO.| Quantuty Part No. Description Specification Remark
1 2 0306-060-45 127N f1 W B M6 GB/T 6170 8 /nNi
Nut
2 1 0403-006-05 R el 6 GB/T 96.1 ZnNi
Washer
3 1 E27A1-1314010A & I bR 2R
Battery pressing plate
4 1 E27A1-1314001A & b AT
Battery fixing rod
5 2 0206-001000025-65 YAy b Y MI0X 25 GB/T 5783 8.8 ZnNi
Bolt
6 2 0401-010-05 LI [ 10 GB/T 93 ZnNi
Spring washer
7 2 0404-010-05 - B ] 10 GB/T 97.1 7nNi
Washer
8 1 E27A1-1314003 Ji 4 PVC
Rubber pad
9 1 E27A1-1314020 B Hh AR
Battery backing plate
10 1 E27A1-1314030 B L IE R 2k
Anode wire
11 1 T0413-010001 2l 45AH
Battery
12 1 E27A1-1311010 B Fb AR 2
Cathode wire
13 2 T0416-060009 L 4. 8200
Cable tics
14 2 T0416-060013 FL2R [ E S PHC-8B

Cable fixing base

115




E27F01S.13.4 BRRERRABATTERY ASSEMBLY

116



E27F51S.13.5 Z LAl B S 223 M R ELECTRICAL ASSEMBLY FOR CAB

FEl & FHES ZFR A% #IE
NO.| Quantuty Part No. Description Specification Remark
1 2 T0405-012004 LED TAEXS
LED Work lamp
2 4 T0416-060013 FL2& [ 5E S PHC-8B
Cable fixing basc
3 4 T0416-060008 Ly 3.6X150
Cable ties
4 1 E27A2-1315010 YRR
wiring harness
5 4 T0416-140016 LRI
Grommet
6 2 0306-100-15 12N F M5B
Nut
7 1 F27A2-1315001 IEFABE S
Recar lamp brackct
8 1 T0416-04002 R 4
Warning lamp brackct
9 1 T0405-04211 oRAT 12V
Warning lamp
10 2 0206—001000016—65 VAY;: PSS M10X 16 GB/T 5783 8.8 ZnNi
Bolt
11 2 0401-010-05 e 10 GB/T 93 ZnNi
Spring washer
12 2 0404-010-05 SFE [ 10 GB/T 97.1 ZnNi
Washer

117




[27F51S.13.5 Z¥#eAssER ELECTRICAL ASSEMBLY FOR CAB

118



E27F518.13.6 HHUFHESZEER

ELECTRICAL ASSEMBLY OF CONTROL BOX

FEl #E ZHES By i L #iE
NO.| Quantuty Part No. Description Specification Remark
1 7 T0416-060013 FLZ& Il 52 P PHC-8B
Cable fixing base
2 7 T0416-060009 Lt 4. 8%200
Cable ties
3 1 E27A1-1316100 BRY\FHLE
Control box wiring harness
4 1 T0401-030031 HEZE IR AL IF R
Plunger type limit switch
5 1 T0416-160001 LU
Cigarette lighter cover
6 1 T0108-01111 FUEAS
Cigarette lighter
7 2 0206-001000020-65 7N SR IE AR M10X20 GB/T 5783 8.8 ZnNi
Bolt
8 3 0101-010-05 P 10 GB/T 97.1 7nNi
Washer
9 3 0401-010-05 L3 E [ 10 GB/T 93 7nNi
Spring washcer
10 1 E27A1-1316200 f H 3 L0 SR (%E—'Eiu
Mounting gp—relay Ni?iiggi?§4
11 1 E18A2-1312110 T DL U A 2 R
Fuse wiring harness
12 18 0110-000500012-65 T A S ARAT M5X12 GB/T 818 8.8 ZnNi
Screw
13 22 0101-005-05 S 5 GB/T 97.1 7nNi
Washer
14 1 T0402-01105 QIR AR T A =
Two—way fusc box
15 1 E27A1-1316201A it 1
Baffle [
16 1 T0416-04001 A L ES A AT
Relay bracket
17 3 T0404-02412 10 H gk F R
General relay
18 1 T0404-012007 gk a8
Relay
19 1 E27A1-1316210A AR
Electrical box
20 1 T0404-02111 8R4k L

119




FO7F51S 13 684488 A8 K FLECTRICAL ASSEMBLY OF CONTRQL BOX

10

< L. et
|33 7 %‘, oD

120



E27F51S.13.6

BRYH BIRE LR

ELECTRICAL ASSEMBLY OF CONTROL BOX

FE #HE ZHES By i L #iE
NO.| Quantuty Part No. Description Specification Remark
General relay
21 1 T0402-04102 20 A W A AR B 30A
Fuse
22 1 T0402-04104 2HEA Wi B PRI A 50A
Fuse
23 2 T0414-09116 1644 1060-16-0122
Pin
24 1 T0414-01042 4B 4P
Lock
25 1 T0414-01041 A0 47 DT04-4P
Socket
26 1 E27A1-1316220A EELQl
Baffle 1I
217 1 T0416-06104 LR DT04-2P
Diode
28 1 E27A2-1316110 FFR K (%irjf%
Including
Switch assembly Yo. 29 No. 34
29 2 T0401-03301 )32 BHESE
Side Single [Frame
30 6 T0401-03302 Hh (] ELAE 48
Middle Single Frame
31 2 T0401-03237 TAENI R
Work lamp Switch
32 1 T0401-030015 Wi TAEK %
Work lamp switch
33 1 T0401-030016 EVNIPITS
Warning light Switch
34 1 T0401-03231 PR AT E T %
Fast Switch
35 1 T0401-030023 WEETF %
Deflection Switch
36 5 T0101-03303 ARk
Cover board
37 1 E27A1-1316410 FF R R
Switch mounting platc
38 4 0404-006-05 P B 6 GB/T 97.1 ZnNi
Washer
39 4 0401-006-05 L3 E [ 6 GB/T 93 7nNi

Spring washcer

121




FO7F51S 13 684488 A8 K FLECTRICAL ASSEMBLY OF CONTRQL BOX

10

< L. et
|33 7 %‘, oD

122



E27F518.13.6 HHUFHESZEER

ELECTRICAL ASSEMBLY OF CONTROL BOX

FEl #E ZHES By i L #iE
NO.| Quantuty Part No. Description Specification Remark
10 4 0206-000600016-65 VaY;: By Y M6X 16 GB/T 5783 8.8 ZnNi
Bolt
41 4 0110-000500020-65 T Al S ARAT M5X 20 GB/T 818 8.8 ZnNi
Screw
42 1 T0412-010004 HEDR
Instrument
43 1 810H-1300101 AT A
Scutcheon
44 1 T0401-04401 HAAHRLI R
Key switch
45 1 E27A2-1316100 I e 2
Canopy connecting wire
46 1 T04116-06006 DT4:Jm 225
DT fixing platc
47 1 0206-001000016-65 Vavi:BS vEs M10X 16 GB/T 5783 8.8 ZnNi
Bolt

123




FO7F51S 13 684488 A8 K FLECTRICAL ASSEMBLY OF CONTRQL BOX

10

< L. et
|33 7 %‘, oD

124



E27F01S.13.7 1B 55 %23 M R ELECTRICAL ASSEMBLY FOR BOOM LAMP

FEl #E ZHES By i L #iE
NO.| Quantuty Part No. Description Specification Remark
1 1 T0405-012004 LED TAELS
LED Work lamp
2 3 0206-000800016-65 N A SRS M8X 16 GB/T 5783 8.8 ZnNi
Bolt
3 3 0401-008-05 b enlic 8 GB/T93 7nNi
Spring washer
4 3 0404-008-05 i 8 GB/T97. 1 ZnNi
Washer
5 1 E27A1-1300301 LT AEZE
Boom light frame
6 1 T0116-060013 FLER [ 7 o PHC-SB
Cable [ixing base
7 2 T0116-060008 LA 3.6X 150
Cable ties
8 1 860Q-1300310A TR

Harncss of Boom lamp

125




Wk ELECTRICAL ASSEMBLY FOR BOOM LAMP

=
N

)

£
AF K

E27F01S.13. 7ok

126



E27F515.13.12 #4BELECTRICAL SYSTEM WIRING DIAGRAM

mmmmmmmmmmm

0 0
]

i ﬁm|

| _‘“_ﬂ:EE xwi (TR !
| |
ST T
| ————r ¥ sw |
| |——uwm—omm [ :
&M
|

—%.s:m a"n— A i
ompeLoeg g

127



E27F01S.07 Z 3¢ DRIVING SHED

Feg| & FHES AR A% #IE
NO.| Quantuty Part No. Description Specification Remark
1 1 E27A1-0712000 2 YA A T
Driving shed
2 2 E27A1-0700001 Pk
Guard coil
3 4 0206—-001600040-84 7N Sk e M16X40 GB/T 5783 10.9 Ew¥
Bolt
4 4 0404-016-05 P E 16 GB/T 97.1 ZnNi
Washer
5 6 0206-001200030-81 7S Ak g M12X 30 GB/T 5783 10.9 Ew¥
Bolt
6 6 0103-012-05 KHE 12 GB/T 96.1 ZnNi
Washer
7 1 E27A1-0711000A R
Driving shed
8 2 0206—-001000020-84 VAV i BN M10X20 GB/T 5783 10.9 IAm%
Bolt
9 2 0404-010-05 S 10 GB/T 97.1 ZnNi
Washer

128




Z%M DRIVING SHED

£2/F015.07

/

.
rr

/7

— \\ ,,,,r\\ 4
ho//.,.’/ @ /) o]
;,, B 4 .‘<\i
N\ .7 s>

129



